GITAM

(DEEMED TO BE UNIVERSITY)
VISAKHAPATNAM - HYDERABAD « BENGALURU

FLOW CHART OF 500 KLD SEWAGE TREATMENT PLANT PROCESS

RAW EFFLUENT

v

Step 1. BAR SCREEN

A bar screen is mechanical filter used to remove large objects, such as rags and plastics, from wastewater.

v

Step 2. EQUALIZATION TANK/COLLECTION TANK

. The main function is to act as buffer. During the peak hours ETP comes at high flow rate. The equalization tank stores
this effluent and lets it out during the non peak time when there is no /little incoming effluent.

'

Step 3. FLASH MIXTURE

After screening out debris and testing raw water, chemicals that encourage coagulation are added to the water stream.
The mixture is agitated quickly and thoroughly in process called flash mixing.

v

Step 4. UASB REACTOR

The up flow Anaerobic Sludge Blanket Reactor (UASB) is a single tank process in an anaerobic centralized or
decentralized industrial wastewater or black water treatment system achieving high removal of organic pollutants.

A 4

Step 5. AERATION TANK

Wastewater aeration is the process of adding air into wastewater to allow aerobic bio-degradation of the pollutant
components. It is an integral part of most biological wastewater treatment systems.

A

Step 6. LAMELLA CLARIFIER/SECONDARY CLARIFIER

A lamella clarifier is used to separate sedimentable solid (sedimentable particles) from liquids. In general, particles
larger than approx. 50 um (and of higher density than the liquid) can be separated by sedimentation.

A

Step 7. PRESSURE SAND FILTER

These filters are the most popular method for removal of turbidity from water.

|
Step 8. ACTIVATEﬂ CARBON FILTER

Is a method of filtering that uses a bed of activated carbon to remove contaminants and impurities, using chemical
adsorption.

Il
Step 9. FINAL OUTPUT

(Treated water)



501062
Stamp


(DEEMED TO BE UNIVERSITY)
VISAKHAPATNAM - HYDERABAD + BENGALURU

- 500 KLD

SEWAGE TREATMENT PLANT CAPACITY




GITAM : GANDHI INSTITUTE OF TECHNOLOGY AND MANAGEMENT

(Deemed to be University u/s 3 of the UGC Act, 1956)

A Category - | Deemed to be University

Visakhapatnam | Hyderabad | Bengaluru

L

e

o &) GPS Map Camera"

Visakhapatnam, Andhra Pradesh, India

Q9OMJI+66P, GITAM Medical College Rd, Rushikonda, Visakhapatnam, Andhra
Pradesh 530045, India

Lat 17.783055°

Long 83.380415°

20/11/23 03:01 PM GMT +05:30

Visakhapatnam, Andhra Pradesh, India

Q9MJ+66P, GITAM Medical College Rd, Rushikonda, Visakhapatnam, Andhra
Pradesh 530045, India

Lat 17.783079°

¥ Long 83.381267°

20/11/23 02:50 PM GMT +05:30

-




¥ Visakhapatnam, Andhra Pradesh, India
- € Q9HH+PMM, Dr NTR Beach Rd, Rushikonda, Visakhapatnam, Andhra Pradesh
| 530045, India
Lat 17.779169°
Long 83.379192°
20/11/23 03:02 PM GMT +05:30

)

o P N AN ) <
. B .t 3 (5 GPS Map Camera |
. Visakhapatnam, Andhra Pradesh, India
B Q9MJ+66P, GITAM Medical College Rd, Rushikonda, Visakhapatnam, Andhra
s Pradesh 530045, India
B Lat 17.783079°
= Long 83.381267°

Google
|

20/11/23 02:55 PM GMT +05:30




\\‘\JEM%/ SV ENVIRO LABS & CONSULTANTS

( (Environmental Engineers & Consultants in Pollution Control)
Corporate Gffice : Enviro House, B-1, Block-B, DA, Autonagar, Visakhapatnam-530012

& Labkoratory www.svenvirolabs.com, Ph:0891-2755528, Cell: +91 9440338628
info@svenvirolabs.com, svenviro_labs@yahoo.co.in
=1 /2= BranchOffice : 2-53, Mahipala Street, Yanam - 533464. . &
| Recognized by Govt.of India-MoEF & CC, New Delhi, Accredited by : NABL & NABET
Ref: SVELC/GU-VSP-E/23-01/06 Date: 18-01-2023
NAME AND ADDRESS : M/s. GITAM UNIVERSITY,
Gandhi Nagar Campus,
Rushikonda,
Visakhaptnam — 530 045.
SAMPLE PARTICULARS : EFFLUENT
SOURCE OF COLLECTION : STP OUTLET
DATE OF COLLECTION ; 07-01-2023
TEST REPORT
S.No. PARAMETER UNIT RESULT | STANDARDS
I; pH - 6.82 5.5-9.0
2. Total Dissolved Solids — TDS mg/1 671 -
3. Total Suspended Solids —TSS mg/1 32.0 100
4. Chemical Oxygen Demand — COD mg/l 106 250
Bio-Chemical Oxygen Demand — BOD
5. mg/1 27.0 100
(3 days incubation at 27°C)
6. 01l & Grease mg/1 <1.0 10

Note: All the parameters are analyzed as per APHA methods 23rd Edition, 2017.
Remarks: As per the above report, all the parameters are within standards.

CHE% BY

AUTHORIZE]?I ESI%‘AT'&RY




LM@

\ 2

R
%

—

P V) T
~— ==

MN

SV ENVIRO LABS & CONSULTANTS

(Environmental Engineers & Consultants in Pollution Control)

Corporate Office : Enviro House, B-1, Block-B, DA, Autonagar, Visakhapatnam-530012

& Labkoratory

www.svenvirolabs.com, Ph:0891-2755528, Cell: +51 9440338628

info@svenvirolabs.com, svenviro_labs@yahoo.co.in

Branch Office

: 2-53, Mahipala Street, Yanam - 533464.
AR Recognized by Govt.of India-MOEF & CC, New Delhi, Accredited by : NABL & NABET

e
@

Ref: SVELC/GU-VSP-E/23-01/05

Date: 18-01-2023

NAME AND ADDRESS M/s. GITAM UNIVERSITY,
Gandhi Nagar Campus,
Rushikonda,
Visakhaptnam — 530 045.
SAMPLE PARTICULARS EFFLUENT
SOURCE OF COLLECTION STP INLET
DATE OF COLLECTION 07-01-2023
TEST REPORT
S.No. PARAMETER UNIT RESULT
1. pH -- 7.64
2. Total Dissolved Solids —~TDS mg/l 810
3: Total Suspended Solids — TSS mg/1 92.0
4. Chemical Oxygen Demand — COD mg/1 294
Bio-Chemical Oxygen Demand — BOD
3. ) mg/1 104.0
(3 days incubation at 27°C)
6. Oil & Grease mg/1 2

Note: All the parameters are analyzed as per APHA methods 23" Edition, 2017.

CH%D BY

AUTHORIZ@%E‘G%%T(SEY



iy, SV ENVIRO LABS & CONSULTANTS 7
= <. (Environmental Engineers & Consultants in Pollution Control)

s Corporate Office :  Enviro House, B-1, Block-B, DA, Autonagar, Visakhapatnam-530012
& Laboratory www.svenvirolabs.com, Ph:0891-2755528, Cell: +91 9440338628
info@svenvirolabs.com, svenviro_labs@yahoo.co.in HASEY
= = .
% <~~~ Branch Office : 2-53, Mahipala Street, Yanam - 533464, (=
AR Recognized by Govt.of India-MoEF & CC, New Delhi, Accredited by : NABL & NABET =~ &
Ref: SVELC/GU-VSP-M/23-01/12 Date: 18-01-2023
NAME AND ADDRESS : M/s. GITAM UNIVERSITY,
Gandhinagar, Medical Campus,
Rushikonda,
Visakhapatnam — 530045.
SAMPLE PARTICULARS : EFFLUENT
SOURCE OF COLLECTION : STP OUTLET
DATE OF COLLECTION : 07-01-2023
TEST REPORT
S.No. PARAMETER UNIT RESULT | STANDARDS
Ly pH -- 6.58 5.5-9.0
2 Total Dissolved Solids -TDS mg/1 832 -
S Total Suspended Solids -TSS mg/l 47.0 100
4. Chemical Oxygen Demand — COD mg/1 117 250
Bio-Chemical Oxygen Demand — BOD
5 ) ) mg/1 28.0 100
(3 days incubation at 27°C)
6. Oil & Grease mg/l <1.0 10

Note: All the above parameters are analyzed as per APHA methods 23" Edition, 2017.
Remarks: As per the above report, all the:above parameters are within Standards.




2y

,@x\.\lw% SV ENVIRO LABS & CONSULTANTS (>
= | &

(Environmental Engineers & Consultants in Pollution Control)

=
= Corporate Office : Enviro House, B-1, Block-B, IDA, Autonagar, Visakhapatnam-530012 Q
& Laboratory www.svenvirolabs.com, Ph:0891-2755528, Cell: +91 9440338628 <
info@svenvirolabs.com, svenviro_labs@yahoo.co.in L
P, ) b, T -
= I~ Branch Office : 2-53, Mahipala Street, Yanam - 533464. i@
SR Recoghized by Govt.of India-MoEF & CC, New Delhi, Accredited by : NABL & NABET
Ref: SVELC/GU-VSP-E/23-01/01 Date: 13-01-2023
NAME AND ADDRESS : M/s. GITAM UNIVERSITY,
Gandhi Nagar Campus,
Rushikonda,
Visakhapatnam — 530 045.
SAMPLE PARTICULARS ; EFFLUENT
SOURCE OF COLLECTION - STP INLET
(Near Shanthi Sadan, New STP Plant)
DATE OF COLLECTION : 07-01-2023
TEST REPORT
S.No. PARAMETER UNIT RESULT
1. pH -- 7.20
g Total Dissolved Solids ~TDS mg/l 798
8 Total Suspended Solids — TSS mg/l 96.0
4, Chemical Oxygen Demand — COD mg/l 420
Bio-Chemical Oxygen Demand — BOD
5. ) ) mg/l 154
(3 days incubation at 27°C)
6. Oil & Grease mg/l 7.8

—

Pty

CHECKED BY Fand V) AUTHORIZ%TORY

Note: All the parameters are analyzed as per APHA methods 23 Edition, 2017.
AP

-
)

et



il SV ENVIRO LABS & CONSULTANTS g
§ éf:_ (Environmental Engineers & Consultants in Pollution Control) 22
e = Corporate Office : Enviro House, B-1, Block-B, IDA, Autonagar, Visakhapatnam-530012 Q

& Laboratory www.svenvirolabs.com, Ph:0891-2755528, Cell: +91 9440338628 4
info@svenvirolabs.com, svenviro_labs@yahoo.co.in HABEY